Lake Hancock
Outfall Treatment Project (H014)

TecHNIcAL MEEMORANDUM
ALTERNATIVE TREATMENT TECHNOLOGIES EVALUATIONS

FINAL

Prepared for

Southwest Florida Water Management District

Prepared by
PARSONS WATER & INFRASTRUCTURE INC.

In Association With
Wetland Solutions, Inc.
Environmental Research & Design, Inc.

PARSONS August 2007



This page intentionally left blank.



Lake Hancock Outfall Treatment
Project (H014)

TECHNICAL MEMORANDUM ALTERNATIVE
TREATMENT TECHNOLOGIES EVALUATIONS

FINAL

Prepared for:

Southwest Florida Water Management District
August 2007

Prepared by:

PARSONS

4925 Independence Parkway, Suite 120
Tampa, FL 33634-7540
(813) 933-4650 Fax (813) 930-7332

FLORIDA CERTIFICATE OF AUTHORIZATION NUMBER: 9834
[...]
3 Negative values indicate an increase in concentrate as a result of adding alum.

4  Reduction was variable from -55 to + 65 percent. Assumed as zero.

Although not considered in the conceptual design of this facility, pH adjustment may be needed
to increase pH and alkalinity levels in the treated water prior to discharge into Saddle Creek. Per
Chapter 62-600.455 of the F.A.C., all wastewater treatment “facilities shall be designed and
operated to maintain the pH in the reclaimed water or effluent, after disinfection, within the
range of 6.0 to 8.5 S.U.” The pH of the treated water as shown by jar testing is marginally
acceptable at a pH of 6.47 S.U. FDEP would need to be consulted to determine if pH adjustment
would be required. If pH adjustment is needed, typically lime would be used for a facility of this
size due to the costs of lime compared with other alternatives such as sodium hydroxide which is
substantially more costly. The use of lime would require storage silos and lime slakers to
process the lime into a slurry and an additional rapid mix to blend the lime slurry into the treated
water.

PARSONS 6-21 FINAL August 2007



Lake Hancock Outfall Treatment Project
Alternative Treatment Technologies Evaluation
Section 6.0 — Physical Treatment Technologies

6.3.5 Residuals Disposal

A significant aspect to the operations of the sedimentation facility will be processing and
handling of the generated sludge and the associated costs. During alum coagulation, sludge is
produced from the capture of suspended solids and the formation of aluminum hydroxide
particles. As described by Equation 6.3-1 for every 1 mg of alum added, 0.44 mg of aluminum
hydroxide particles are formed which adds to the sludge produced. Table 6.3-2 and 6.3-3
provides a summary of the annual average and maximum daily sludge quantities as generated
from sedimentation and processed through gravity thickening, mechanical dewatering and sludge
drying beds. Maximum sludge quantities are approximately 4.5 times greater than annual
average sludge quantities requiring sludge handling equipment be oversized to accommodate this
increased production.

Table 6.3-2 Expected annual average sludge quantities from each step in the sludge
handling process in reducing total nitrogen loads by 45% and 27%.

Assumed Annual Average Sludge Annual Average Sludge
Sludge Handling Percent Production Production

Process Solids 45% load reduction goal 27% load reduction goal
(cy/day) (WTONS/Day) (cy/day) (WTONS/Day)
Sedimentation 1% 2,300' 1,900 1400’ 1200
Gravity Thickening 3% 700" 600 500" 400
Mechanical Dewatering 15% 170 120 100 80
Sludge Drying Beds 30% 100 60 70° 40

1 Assumes a dewater sludge density of 8.34 Ib/gal or 62.4 Ibs/ft’.
2 Assumes a dewater sludge density of 7.0 1b/gal or 52.4 Ibs/ft’.
3 Assumes a dewater sludge density of 6.0 1b/gal or 44.9 Ibs/ft’.

Table 6.3-3 Expected maximum sludge quantities from each step in the sludge handling
process in reducing total nitrogen loads by 45% and 27%.

Assumed Maximum Daily Sludge Maximum Daily Sludge
Sludge Handling Percent Production Production

Process Solids 45% load reduction goal 27% load reduction goal
(cy/day) (WTONS/Day) (cy/day) (WTONS/Day)
Sedimentation 1% 10,000 8,400 3,600" 3,000
Gravity Thickening 3% 3,300' 2,800 1,200 1,000
Mechanical Dewatering 15% 790° 560 2807 200
Sludge Drying Beds 30% 460’ 280 160° 100

4  Assumes a dewater sludge density of 8.34 Ib/gal or 62.4 Ibs/ft’.
5  Assumes a dewater sludge density of 7.0 1b/gal or 52.4 Ibs/ft’.
6 Assumes a dewater sludge density of 6.0 1b/gal or 44.9 Ibs/ft’.

PARSONS

6-22

FINAL August 2007




Lake Hancock Outfall Treatment Project
Alternative Treatment Technologies Evaluation
Section 6.0 — Physical Treatment Technologies

6.3.6 Regulatory Requirements

Because the sludge is a water rather than wastewater generated sludge, disposal of the sludge
would most likely be regulated as a water treatment plant residual under the Chapter 62 of the
F.A.C. Because the sludge is not a residual from biological treatment of wastewater, there
should not be the need for pathogen reduction and restrictions on its land application or disposal
to a land fill should be minimal. This would need to be verified, however, with FDEP.

6.3.7 Capital, Operation and Maintenance Costs

Tables 6.3-4 and 6.3-5 list the capital, operating and equipment replacement costs (December
2004 dollars) for the 190-cfs and 68-cfs sedimentation basin treatment facilities, respectively.
Details of how these estimates were calculated are provided in Tables 3 and 10 in Appendix F.
Capital costs including engineering were estimated at $40.3 million and $22.6 million,
respectively. For comparative purposes, this is equivalent to $0.33 and $0.51 per treated gallon
which compared to Tampa Bay Water’s Regional Water Treatment Plant at a cost of $1.40/gal
(2002 dollars) is reasonable given the proposed facility only includes coagulation, flocculation
and sedimentation. Tampa Bay Water’s Regional Water Treatment Plant also includes ozone
disinfection, filtration, disinfection, laboratories, pilot facilities, etc. Significant cost items were
the flocculation/sedimentation basins estimated and mechanical sludge dewatering. Annual
operating costs were estimated at $2.9 million and $1.7 million per year, respectively. The
majority of these costs were associated with operation and maintenance of the
flocculation/sedimentations basins, transportation and landfill disposal of sludge and purchase of
alum (see Appendix F, Table 6 and 12 for detailed breakdown). Equipment replacement costs
incurred every 20-years was estimated at $16.8 and $9.6 million, respectively. Based on a 50-
year present worth analysis that accounts for capital, operations and maintenance and equipment
replacement costs, the total present worth investment was estimated at $140 million and $81
million, respectively. Based on the level of nitrogen removed, this equates to $9.25 and $8.74
per Ib of nitrogen ($/Ib TN) removed, respectively.

PARSONS 6-23 FINAL August 2007



Lake Hancock Outfall Treatment Project
Alternative Treatment Technologies Evaluation
Section 6.0 — Physical Treatment Technologies

Table 6.3-4 Capital and Operating Costs for 190-cfs Capacity Sedimentation Basins

needed to achieve 45% total nitrogen load reduction goal.

Annual Operating |Equipment Replacement
System Capital Costs Costs Costs'
(&) ® (&)

Clearing and Grubbing $182,000 $0 $0
Earthwork $209,000 $0 $0
Intake and Inflow Pump Station $2,688,000 $236,000 $1,774,000
Inflow Transmission Main $639,000 $7,000 $0
Flocculation/Sedimentation Basins $10,350,000 $541,000 $6,831,000
Discharge Channel $1,036,000 $11,000 $0
Discharge Channel $1,935,000 $101,000 $1,278,000
Mechanical Dewatering $8,990,000 $470,000 $5,934,000
Sludge Drying Beds $2,654,000 $623,000 $0
Operations & Maintenance Bldg $3,600,000 $54,000 $0
Alum Metering and Storage $1,530,000 $860,000 $1,010,000
Pavement $1,194,000 $12,000 $0

SUBTOTAL $35,005,000 $2,912,000 $16,826,000
Land Acquisition > $0 $0 $0
Engineering $5,251,000
Total $40,255,000 $2,912,000 $16,826,000
Present Worth Cost * $40,255,000 $84,682,000 $15,146,000
Total Present Worth Cost $140,082,000
Per Pound Nitrogen Removed ° $9.25

N —

w

Estimated as 15% of capital costs.

Replacement of equipment and material items every 20 years.
Land costs were not included in this present worth analysis. These costs and their influence on the present
worth analysis are discussed in further detail in Section 7.0.

4 Estimated at an interest rate of 5.625% for a 50-year period. Annual O&M costs were inflated at 3% per
year. Salvage of equipment purchased at 40 years estimated at 1/3 the purchase value at the end of 50 years.
5 Listed cost based on estimated per pound nitrogen removed by sedimentation basins over a 50 year period.

PARSONS

6-24

FINAL August 2007



Lake Hancock Outfall Treatment Project
Alternative Treatment Technologies Evaluation
Section 6.0 — Physical Treatment Technologies

Table 6.3-5 Capital and Operating Costs for 68-cfs Capacity Sedimentation Basins needed
to achieve 27% total nitrogen load reduction goal.

Annual Operating |[Equipment Replacement
System Capital Costs Costs Costs'
® (&) (&)

Clearing and Grubbing $61,000 $0 $0
Earthwork $70,000 $0 $0
Intake and Inflow Pump Station $1,501,000 $139,000 $991,000
Inflow Transmission Main $432,000 $5,000 $0
Flocculation/Sedimentation Basins $5,500,000 $288,000 $3,630,000
Discharge Channel $735,000 $8,000 $0
Gravity Thickening $1,200,000 $63,000 $792,000
Mechanical Dewatering $5,500,000 $288,000 $3,630,000
Sludge Drying Beds $1,234,000 $385,000 $0
Operations & Maintenance Bldg $1,800,000 $27,000 $0
Alum Metering and Storage $790,000 $514,000 $522,000
Pavement $842,000 $9,000 $0

SUBTOTAL $19,662,000 $1,720,000 $9,564,000
Land Acquisition > $0 $0 $0
Engineering $2,950,000
Total $22,611,000 $1,720,000 $9,564,000
Present Worth Cost * $22,611,000 $50,024,000 $8,610,000
Total Present Worth Cost $81,243,000
Per Pound Nitrogen Removed ° $8.74

1 Replacement of equipment and material items every 20 years.

2 Land costs were not included in this present worth analysis. These costs and their influence on the present
worth analysis are discussed in further detail in Section 7.0.

3 Estimated as 15% of capital costs.

4 Estimated at an interest rate of 5.625% for a 50-year period. Annual O&M costs were inflated at 3% per
year. Salvage of equipment purchased at 40 years estimated at 1/3 the purchase value at the end of 50 years.
5 Listed cost based on estimated per pound nitrogen removed by sedimentation basins over a 50 year period.

6.4 SEDIMENTATION BASINS FOLLOWED BY FILTRATION
6.4.1 General Description

Filtration is a physical and, in some instances, a biological process for removing suspended
particles, organic and inorganic matter from water by passing the water through a porous or
granular media. Because some suspended particles and/or small floc (referred to as pin floc)
may discharge from sedimentation, adding filtration can enhance the removal of these particles
and thereby enhance the removal of particulate nitrogen. Filtration can also improve the clarity
of the water by reducing turbidity.

PARSONS 6-25 FINAL August 2007



Lake Hancock Outfall Treatment Project
Alternative Treatment Technologies Evaluation
Section 6.0 — Physical Treatment Technologies

Filters can be classified in various ways. They can be classified according to (1) the type of filter
media, (2) the type of filter rate-control, (3) the direction of flow through the bed, or (4) whether
they operate under gravity or pressure. The most commonly used filter for treatment of surface
water is the rapid sand filter. A rapid sand filter consists of a vessel whereby water is passed
through layers of graded sand or other layers of media placed on top of the sand such as
anthracite or granular activated carbon (GAC) to remove suspended particles and organics. GAC
can also be used to support a substrate that can be used to biologically remove organic and
inorganic contaminants, and is also referred to as a biological active filter. As an aside, Tampa
Bay Water’s Regional Surface Water Treatment Plant employs biologically active filters to
reduce natural organic matter. Typical filtration rates may vary depending on raw water quality
but usually range between 2-5 gallons per minute per square foot (gpm/ft*). This is in contrast
with slow sand filters where filtration rates are much lower ranging between 0.04 to 0.2 gpm/ft’,
requiring more land be used to accommodate slow sand filters (Schulz and Okun, 1984).

Rapid sand filters require backwashing and possibly auxiliary scour wash systems to remove
embedded particles from the filter media. The need for backwashing is governed by head loss
and/or breakthrough of particles as typically determined by measuring turbidity. Backwashing
requires a source of filtered water and a surge basin to collect the backwash water waste for
further processing and recycle to the headworks of the treatment plant.

6.4.2 Conceptual Design

Based on jar test results as discussed in Section 4.0, a 7.5 mg/L (as Al) alum dose resulted in
total nitrogen reductions that varied from 26 to 71 percent after S-minutes of settling followed by
filtering through a 0.45 um filter and 21 to 81 percent after 24 hours of settling followed by
filtering through a 0.45 pm filter. Filtering the sample through a 0.45 um filter was used to
simulate filtration. Comparing this with sedimentation alone, the same dose resulted in
reductions that varied from 30 to 69 percent after 3-hours of settling and 25 to 78 after 24 hours
of settling. Given this wide variation in results it is difficult to identify an improvement in water
quality as a result of filtering the clarified water from sedimentation. If there is an improvement
it is only marginal based on the collected data. Further discussions of the impact filtration has on
water quality is discussed in Section 6.4.4.

Figure 6.4-1 shows the proposed process diagram for sedimentation followed by filtration.
Figures 6.4-2 and 6.4-3 show the proposed site layouts for the 190-cfs and 68-cfs facilities,
respectively. Eight gravity feed filter cells, each rated at 25-cfs (16.25-mgd) based on a 4-
gpm/ft* loading rate were included in the 190-cfs facility. Four filter cells, each rated at 18-cfs
(11.63-mgd) were included in the 68-cfs facility. Multiple filter cells are required in both cases
based on the length of laterals that can be used in filter underdrains. The clarified water from the
sedimentation basins would feed to a common header feeding the eight filter cells. The filtered
water would discharge through the bottom of the filter cells into a clearwell prior to discharging
into the discharge channel. Submersible pumps located in the clearwell would be used for
backwashing the filters. The backwash water would enter through the bottom of the filters
expanding the bed and dislodging the accumulated floc and particles in the backwash water
waste. An additional surface wash would also need to be provided to clean the surface of

PARSONS 6-26 FINAL August 2007



Lake Hancock Outfall Treatment Project
Alternative Treatment Technologies Evaluation
Section 6.0 — Physical Treatment Technologies

accumulated floc and to minimize the buildup and growth of “mud balls” on the surface of the
media. The backwash water and surface wash water waste would then discharge to the surge
basin where any accumulated particles would be allowed to settle prior to the water being
recycled to the headworks of the facility.

6.4.3 Operation and Maintenance

Operations and maintenance of a facility that includes filters would be more extensive than the
sedimentation basin facility described in Section 6.3. Depending on the amount of flow
requiring treatment, filter cells can be brought in or out of service as needed. Backwashing of
the filters would be automated requiring the use of motorized actuated valves for feed water,
filtered water, backwash water, and backwash waste water for each cell. Backwashing would be
initiated based on either the buildup of head as a result of the filter clogging and/or filtered water
turbidity. Most of the time maintenance would be limited to maintaining the motorized actuated
valves and monitoring instrumentation. Every 20 years, the filter media may need to be
replaced. Staffing requirements should not be any more than that needed for the sedimentation
basin facility described in Section 6.3.3.

6.4.4 Expected Finished Water Quality

Table 6.4-1 lists the average raw water and average treated water quality from jar testing at an
alum dose of 7.5 mg/L (as Al-) following filtration through a 0.45 pum filter. Because samples
were not filtered after 3-hours of settling which would resemble more closely the concept design
of the facility, the results collected after 5-minutes and 24-hours of settling were averaged. For
comparison, the expected percent reduction from sedimentation followed by filtration were listed